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Material Test Report 
Heat Code: m An Ameri-Forge Group Company 

13770 Industrial Rd. Houston. TX 77015 

ISO 9001 :2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

PLESA STEEL INC. PO: 42 ( Sales Order: 116720 Line: 19 
5100 WESTHEIMER ROAD ltem Code: 0601910180-0021F 1 Qty Shipped: 5 

1 Mechanical Testlng Heat Treat 
Teit Lab 

Test Bar Sire 
HBW 

E14 (%l 
RA 1%) 
Tensile Specimen Size lini 
Tensile lksil I 
Gauge Length 

. 
AFG I N O ~ .  Temp. (F) 
Sacrificial Piece i Norm. (Hrsl 
143 - 143 : Nom. Cooliny Type 
37 i ~orm. ~ocation 

: MHC 

1675 
4 
AIR 
AFG 

Other 
4M84429 

Product compliant with NACE MRO175 I ISO 15156 and NACE MR0103 / ISO 15156 latest edition and dimensions to ANS: 
816.5 - 2009 
NO Weld repair performed. chemical ?.nalysis resulta shown are actual. Foryings are capable of passing 
hydrostatic test compatible with the appropriate rating. Elongation taken from a round specimen. Yield strength 
w a s  determined usinq rhe .2% offset method. Al1 material supplied under this order is certified ta be free of 
mercury contamination and no mercury bearing equipment was used in manufacturing. fabricatlon ar testiny. Made 
in USA. 
No welding performed. 
~meri~orge manufactures materials accordinq to a certified ~uality Management System conforming to ISO 9001:200 
and in compiance to PED 97/23/EC, Section 4.3 
Tensile Testing Per ASTM EB; Brinell Hardness Per ASTM E10 

Ceriification No.: 256660 

Certification Date: 1 / 7  /2013 

Thia repon ;S lssued in cornpliams wlhthe requYamenfs of EN10204 3.1 1 ISO 10474 3.l.b 


